P-449-BSSAILEIA-SUGAR-82021

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM 5,000 TO 12,000 TCD &
CO-GENERATION PLANT FROM 25 TO 60 MW AND MOLASSES BASED
DISTILLERY FROM 60 TO 200 KLPD USING C / B HEAVY MOLASSES /
SUGARCANE SYRUP.

BY

BABANRAOIJI SHINDE SUGAR AND
ALLIED INDUSTRIES LTD.

GAT NO.160, A/P: TURKPIMPARI, TAL: BARSHI,
DIST.: SOLAPUR, MAHARASHTRA.

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization
[...]
Operate (CTO) by MPCB. But, 60 KLPD Distillery is yet to be implemented on site because
of some financial crises. Now, Management has decided expand the Distillery capacity from
60 to 200 KLPD ethanol production for meeting the National Demand of Bioethanol under the
Ethanol Blending Program (EBP) -2018 & thereby implementing the 200 KLPD Distillery unit.
As per the provision of “EIA Notification No. S. O. 1533 (E)” dated 14.09.2006 as amended
vide Notification dated 13 June 2019, the project comes under Category - A. Accordingly,
Form -1 application is submitted to SEAC, DoE and ToRs granted on 19.04.2022. Details of
capital investment are given in table 1.

Table 1 Project Investment Details

. . Capital Investment (Rs. Cr.)
No. Industrial Unit Existing | Proposed Total
1 Sugar Factory 116.0 175.0 291.0
2 Distillery 24.51 155.0 179.51
3 Co-gen Plant 85.0 168.0 253.0
Total | 225.51 498.00 723.51

2) THE PLACE

Total land area acquired by the BSSAIL is 37.05 Ha. Out of this; total built up area after
expansion will be 11.98 Ha. Detailed area statement is presented at Table 2 from which it could
be seen that sufficient land is available with BSSAIL for various activities under existing and
proposed projects. Refer Appendix - A of Draft EIA report for plot layout plan.



Table 2 Area Break up

No List of area Existing Expansion Total
1 | Total Plot Area 3,70,528 3,70,528
Sugar & Co-gen 28,854 71,000 99,854
2 | Distillery - 20,000 20,000
Total built up Area 28,854 91,000 1,19,854
3 | Parking Area 51654 24000 75654
14% 6% 20%
4 | Area Under Road 13,608 1,743 15,351
38,302 85,000 1,23,302
5 | Green Belt Area 10% 230 33%
6 | Total Open Area 2,38,110 36,367
3) THE PROMOTERS

BSSAIL promoters are well experienced in the field of Sugar Factory & Co-gen Plant and have
made a thorough study of entire project planning as well as implementation schedule. The

names and designations of the promoters are as under-

Table.3 List of Promoters

No. Name Designation
1 Mr.Santosh Vyankates Garad Director
2 Mr. Ravindra Suresh Shinde Director
3 Mr. Mahesh Laxman Balsaraf Director
4 Mr. Kailas Babasaheb Mate General Manager

4) THE PRODUCTS

The details of products that are being manufactured under the existing Sugar Factory, Co-gen
Plant & Distillery as well as those to be manufactured under Sugar Factory & Distillery

expansion are represented in the following table.

Table 4. Product & By-product of for integrated Complex

Industrial unit Product& By- Quantity (MT/M)
product Existing | Expansion Total
Sugar Factory Products
(5000-12000 TCD) |Sugar (12%) 18,150 25,050 43,200
By-products
Molasses (5%) 7,500 10,500 18,000
Bagasse (30%) 45,000 63,000 1,08,000
Press Mud (4%) 3,000 4,200 7,200
Co-Gen (25-60 MW) |Electricity (MW) 25 35 60
Distillery Products
(60-200 KLPD)  |Ethanol/ ENA/ RS| 1800 KLPM | 4200 KLPM | 6000 KLPM
By-Products
Fusel QOil 3.3 7.7 11
CO, Gas 1500 3480 4,980

Note-* - % sugar cane crushed




5) THE PURPOSE

Alcohol has assumed very important place in the Country’s economy. It is a vital raw material
for a number of chemicals and also a renewable source of energy. It has been a source of a
large amount of revenue by way of excise duty levied by the Govt. on alcoholic liquors. It has
a potential as fuel in the form of power alcohol for blending with petrol. Also, the fermentation
alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka etc., as the
synthetic alcohol produced by these countries, from naphtha of petroleum crude, is not useful
for beverages. Considering the above facts as well as availability of raw material, management
of BSSAIL decided go for expansion of Sugar Factory from 5,000 to 12,000 TCD & Co-
generation plant from 25 to 60 MW and Molasses based Distillery from 60 to 200 KLPD using
C / B Heavy Molasses / Sugarcane Syrup.

6) MANUFACTURING PROCESS

Figure 1 Integrated Manufacturing Process Operations

1 Cogeneration Plant
1

'n I - -
i

1
1

1

1

1

L e o e e e
1 iy I To Grid
1

1

1

1

1

]

]
1 Distillery Unit |
[ Juice Sulphitation ] ; '
I .
Ash ' Brick
l D Coal / _"I Incineration I—:> Making
[ Bagasse ] ]
[ Syrup Boiling ] : : Conc. Spent Wash T :
: : l MEE I—.—)I Condensate
l Mqlafses (4%) Raw Spen[washT : to Recycle
Centrifugi N ; Distillati Alcohol '
[ entrituging ]—:—:—){ Fermentation |—* istillation I—) < :
1
1 . :
! I

l

1
|
Storage of Sugar ] |
1
|

______________________

7) ENVIRONMENTAL ASPECTS

BSSAIL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment
a. Water Use

Total water requirement after expansion of distillery shall be to the tune of 2326 M3/Day. Out
of this 536 CMD will be Fresh water taken from Ground water, 376 CMD will be recycled
water proposed Distillery CPU condensate, 1590 CMD will be Distillery CPU Treated Effluent
Recycle During Molasses based operations & 116 CMD water from Excess Condensate Water.
Total water required after expansion for existing Sugar Factory & Co-gen plant total 6417
CMD water is used. Out of this 25 CMD is fresh water taken from CGWA, 5765 CMD is actual
sugar cane condensate. 582 CMD is STP treated and sugar ETP treated water & 45 CMD is



Rain water Harvesting. More details about water budget are presented in EIA report at Chapter
2

Table 5 Water Consumption in Expansion of Sugar Factory & Cogen

No. Description Existing Water After Expansion Water
Consumption (M%/D) Consumption (M%/D)
A | Domestic 25 36 ("25+ ¥11)
B | Industrial
a. Process *1765 *4271
b. Cooling Makeup *450 *1080
c. Boiler Makeup *240 *336
d. DM Backwash *A8 *67
e. Lab & Washing *3 *6
f. Ash Quenching *2 *5
Industrial Use *2508 (100 % Recycle) *5765 (100 % Recycle)
C | Green Belt $200 616 (5571+745)
D Grand Total 2733 (*2508+725+%200) 6417 (*5765 +725+ $582+45)
Fresh Water Consumption 0 0
(100 Lit/ MT of Cane
Crushed)

Note:# - Fresh water taken from Ground Water, * - Actual Sugar Cane Condensate, $ - STP Treated
and Sugar ETP Treated water, Q- Rainwater Harvesting.

Table 6 Water Consumption in Expansion of Distillery

. After Expansion 200 KLPD
Existing 60 KLPD —
Description Molasses based Distillery
Crushing Non-Crushing Crushing Non-Crushing E)Q;gg
Domestic 5 5 18 18 18
Industrial
Process
(Fermentation & * 477 * 477 #1590 #1590 -
Dilution)
. 180 180
Cooling Makeup (*170+ *10) (*170+ *10) *600 600 (*82+518) 2600
Boiler Makeup *53 “53 *84 84 284
DM Plant *11 11 *17 *17 217
Lab & Washing *3 3 *10 *10 210
Ash Quenching *3 3 *7 *7 27
. - 727 2308 2308 2718
Industrial Use (71250((;; 8;;:5:'23 (* 477+7240) (* 1590 + "718) | (*1590 +*116+"518) | (100 %
(65 % Recycle) | (100 % Recycle) (80 % Recycle) Recycle)
Total 732 732 2326 2326 736
(*487+*240+"5) | (*487+245) (*1590+718+*718) | (* 1590+"116+"536 ) | (?718+"18)
Norm: Fresh water
Consumption 10 0 KL/KL 4 KL/KL 0 KL/KL 2.7 KL/KL 0 KL/KL
KL/KL of Alcohol.

Note :# - Fresh water from Ground Water, # - Distillery CPU Treated Effluent Recycle During Molasses based
operations ,* - Excess Condensate Water , @ - Distillery CPU Treated Effluent Recycle During Sugarcane Juice
based operations.



Table 7 Effluent Generation Sugar Factory & Co-gen Plant

No. Description Existing After Expansion Treatment
(M®/D) (M3/D)

1 | Domestic 20 30 Treated in Proposed STP.

2 | Industrial
a. Process 212 513 Treated in existing ETP
b. Cooling Makeup 45 108 having primary,
c. Boiler Makeup 48 67 secondary & ftertiary
d. DM Backwash 48 67 treatmderg[ will dbe
e.Lab & Wash_ing 3 6 ggg;isieon. under
f. Ash Quenching 0 0

Industrial Total 356 761

Effluent Generation 71 LiYMT 63 LittMT
(200 Lit/ MT of Cane
Crushed)

Table 8 Water Effluent Generation from Proposed Distillery

No. | Description | Existing 60 KLPD After Expansion 200 KLPD Treatment
Molasses Cane Syrup
1 |Domestic 14 14 Treated in Proposed STP.
2 |Industrial

Fermentation  |Raw Spent wash — |Raw Spent wash — |Raw Spent wash

Raw Spent wash shall be
concentrated in  MEE.
Conc. Spent wash shall be
incinerated in incineration
Boiler (1.6 KL/ KL).

Condensate, spent lees,

cooling blow down, boiler

blow down, lab & washing
& DM backwash shall be

forwarded to distillery

CPU. Treated effluent shall

be recycled in process to

achieve ZLD of process
effluent.

Dilution 480 1600 - 800
Conc. Spent wash - |Conc. Spent wash- |Conc. Spent
96 320 wash-160
MEE Condensate — | MEE Condensate - | MEE Condensate |Other effluent viz. MEE
384 1280 - 640
Spent lees —83 Spent lees —278 Spent lees 176
Cooling Tower
Make up %0 %0
Boiler Makeup 17 17
DM Plant 17 17
Lab &Washing 10 10
TOtll other Effluent 52 | Other Effluent 134 | O Zfflvent

Grand Total| Other effluent— | Other effluent— | Other effluent —

1692 950

Conc. Sp. wash — | Conc. Sp. wash — | Conc. Sp. wash

Generation - 8 KL/
KL of Alcohol

320 -160
Effluent Generation 1.6 KL/ KL of 1.6 KL/ KL of 0.8 KL/ KL of
Spwash Alcohol Alcohol Alcohol

b. Effluent Treatment
i) Domestic Effluent

Domestic effluent generated from existing complex is to the tune of 24 CMD same is being
treated in soak pit followed by septic tank. After implementation of expansion project, total




domestic effluent from BSSAIL campus shall be 44 CMD (30 CMD from Sugar Factory &
Co-gen Plant and 14 CMD from distillery) same shall be treated in Proposed STP.

ii) Industrial Effluent

Total trade effluent generated from existing Sugar Factory & Co-gen Plant is 356 CMD. Same
is treated in existing Effluent Treatment Plant (ETP) having capacity 500 M*/D provided on
site comprising of primary, secondary & tertiary unit operations. ETP will be upgraded after
expansion. Presently, treated effluent from ETP is used for development of green belt. After
expansion activity, treated effluent from Sugar Factory & Co-gen Pant @761 CMD will be
reused for green belt in own factory premises. Thereby, achieving Zero Liquid Discharge (ZLD)
of effluent. Flow chart of existing sugar factory ETP and CPU is presented at figure -4 & 2.
Under expansion activity CPU under sugar factory will be installed.

Effluent generated from 200 KLPD Distillery operations, total raw spentwash is generated @
1600 M®/D, same is concentrate in Multiple effect evaporator (MEE) and the conc. spentwash
@ 320 MT/D (1.6 KL/KL of alcohol) will be blended with coal / bagasse and burnt in 35 TPH
incineration boiler. Other effluents viz. spent lees @ 278 M*/D, MEE condensate @ 1280 M*/D
and other effluents @ 134 M3/D treated in CPU under distillery unit. Refer figure 3 for the
same. Treated water from CPU will be reused in process and boiler makeup, thereby achieving
Zero Liquid Discharge (ZLD).

Figure 2 Flow Chart of Proposed Sugar CPU

Filtrate from SDB

Cane ‘I’ PST
Condensate (1086 X3 M)
2640 M3/ Day Flash Mixer
(1.5X1.5X2 M)
\L Eq”:"z?(“"" MBBR Reactor .
an —> —>|
(18X 18 X4 M) (3DX 24 X4 M)
T
| -
Y o axaxasm £
Sludge ( SM) \:, I RAS
To SDB ‘Grezrci¥annnn= A
Sludge T
to SDB !
Treated Pump
Condensate for < <_’°— —
Reuse in Process
ACF (2 Nos.) PSF (2 Nos.)
(60 Cu.M / Hr) Each (60 Cu.M / Hr) Each
T
Treated Effluent Tank | 5 ey
(15X 15X 4 M) 193
[l
1
v
No | Para. Inlet Outlet
N Sludge to€— spB
1 |pH 5-6 7-8 ote: ;
p PSF: Pressure Sand Filter Dlsposal
2 | CoD 700-800 <200 RAS : Return Activated sludge
ACF : Activated carbon Filter l
3 |BOD 300-400 <30 SST: Secondary Settling Tank
SDB: Sludge Drying Beds Filtrate to
4 [ TSS 200-300 <10 .
Equalization Tank

All values arein mg/L except pH.



Condensate &

Figure 3 Flow Chart of Proposed Distillery CPU

A
Other Effluents | |
2115CMD 1 1
Reaction Tube Settler 1 1
Tank (2X2X2.5M) ¥ > '
Equalization Tank UASBR MBBR 1
uaxismxasm [ > [ (16@X6 M Ht) (24X 18 X 4.5 M) =
v 1
: Buffer Tank :dee !
= I (3X3MX3M) v |
=2 v To SDW Unit I
2 % Sludge To Sec. Clarifier =
=9 S8 Tube Settler (6 M@ x3MSWD) !
g (2X2X2.5M) h
Pump] '
RO O SOR (—O<—O<— &
Plant 0 1
Flocculator  Flash Mixer
Treated Sump ACF PSF T :
(4X4X2.5M) 30CuM/HT 39cuM/Hr  Intermediate Tank : Y H Sudge 1
udge h
Permeate for Reuse (4%4X2.5M) : T, ';JI
v ;
v
Sludge to Disposal <« [€-~---m-m-oommmmm o k;(c_ss_slu_(ig_c _____
Sludge Dewatering Unit
Filtrate to Equalization
Tank
No Para Inlet Outlet
1 | pH 5-6 7-8 Note:
2 BOD 2000-2500 <50 PSF: Pressure Sand Filter
ACF : Activated carbon Filter
3 cop 3500-4000 <100 SST: Secondary Settling Tank
4 TDS 2000-3000 <100 SDW Unit: Sludge Dewatering Unit
Figure 4 Flow Chart of Existing Sugar Factory ETP
Inlet
761 CMD Equalization Tank
(10X 10X 2.5 M)
l Screen 0 & G Trap Neutralization Clarifier
“>| Chamber |—>|(15x%45X15)|—> (3X1.7Xx2M) (3X3X3M)
R L Equalization Tank
(8X8X25M)
RAS v
’:‘ \Lr To Sludge Bed
Aeration Tank
= 10X20X3 M
Sec. Settling Sec. Settling ( ) UASB Reactor Buffer Tank <
N Tank <~ Tank <« (10X 10X5 M) (8X8X2M)
(4@ X25M) (8@ X3 M)
Aeration Tank 1
<« i
: (10X 10X3 M) !
E Excess Sludge ; SDB
L 25 SRR PPURIP. ASEP
(5 Nos)
Treated Water
5 N Storage Tank No | Para. Inlet Outlet Note:
(25X 10X 2 M) 1 |pH 5-6 7-8 RAS: Return Activated Sludge
2_|COD 2,000—2,500| <250 SDB: Sludge Drying Beds
z _?g? i'ggg_;’;gg <<21f(?0 PSF: Pressure Sand Filter
=5 50300 <100 ACF : Activated Carbo;n filter




Figure 5 Flow Chart of Proposed STP

m ll\;ie;tDay Bar Screen 08&G Equalization | Pump Sed;mente:lon & Anaerobic Contact
—>| Chamber —>{ Chamber Tank gE:rrr?bfrn Media Chamber
(2X15XIM)|  |2X15X1M) (axax2m) N (123)
: Recirculation Line
|
Tested Wt Tk Disinfection Sedimentation Moving Bed
To Reuse ¢<— X3X2M) < Chamber (€ Chamber ~ [€ Chamber
(0.5 M?) (5 M3) (13 M)
No | Parameter | Unit Inlet Outlet
1 pH 6.0-85 6.0-85
2 COD mg/lit | 400-500 <50
3 BOD mg/lit | 250-300 <10
4 TSS mg/lit | 150-250 <30
5 08&G mg/lit 20-30 <10

B. Air Emissions

Under proposed project 60 TPH bagasse based boiler & 35 TPH incineration boiler will be
installed. Steam required will be taken from existing as well as proposed boilers. Bagasse will
be used for 60 TPH boiler & ESPs along with stack of 60 M height will be provided. Conc. Spent
wash + Coal/ Bagasse will be used for 35 TPH boiler & ESPs along with stack of 65 M Height

will be provided.

Table 9. Details of Boiler and Stack in BSSAIL

No Description Sugar Factory & Co-gen Distillery
plant
Stack attached to Boilers Boilers Boilers
(Existing) | (Proposed) (Proposed)
1 | Capacity 140 TPH 60 TPH 35 TPH
2 | Fuel type Bagasse Bagasse Conc. Spent wash + Coal/
Bagasse
3 | Fuel Qty. (MT/D) 1680 720 216 MT+ 93 MT/233 MT
4 | Stack Ht. (M) 65 60 65
5 | MOC R.C.C R.C.C R.C.C
6 | Shape Round Round Round
7 | Diameter (M) 5 2 2
8 | APC Equipment ESP ESP ESP




Table 10. Details of DG sets

No. | Description Existing (Sugar Factory & Co-gen plant) Proposed (Distillery)
Stack attached to DG Set (Existing) DG Set (Proposed) DG Set (Proposed)
1 | Capacity 500 KVA -3 Nos. 500 KVA 500 KVA
2 | Fuel type Diesel Diesel Diesel
3 | Fuel Qty. (MT/D) 900 lit (Each) 900 lit 900 lit
4 | Stack Ht. (M) 7.31 7.31 7.31
5 | MOC Metal Metal Metal
6 | Shape Rectangular Rectangular Rectangular
7 | Diameter (M) 1.82 1.22 1.22
8 | APC Equipment - -- --

C. Noise Pollution Aspect

1. Sources of Noise

2.

In the Distillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

ii. Fermentation section & distillation section would be the other minor noise generating

sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

iii. Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine

rooms, cane crushing section and mill house, etc.

. Adequate green would be developed in phase wise manner in and around the industry. So

that it would further attenuate the noise levels.

Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Different types of hazardous wastes that are being generated from existing sugar factory and
their disposal is presented in the following table.

Table 11 Details of Hazardous Waste

No. Category Quantity (MT/A) Disposal
Existing After Expansion
1 | (5.1) Used/ Spent Oil 0.43 1.45 Sales to Authorized Recyclers

No hazardous waste generated under distillery.
E. Solid Wastes

Table 12 Solid Waste Generation & Disposal

No. | Industrial Type Quantity (MT/D) Disposal
Unit Existing |After Expansion
1 |Sugar Factory | ETP Sludge 0.3 0.76 Use as Manure
Boiler Ash 42 60 Utilization in Brick making
2 |Distillery Boiler Ash 28 105 Plant in own premises




No. | Industrial Type Quantity (MT/D) Disposal
Unit Existing |After Expansion
Yeast Sludge 13 42 Burnt in incineration boiler
CPU Sludge 0.5 1.6

F. Odor Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed establishment.

H. Environmental Management Cell (EMC)

BSSAIL is already having an EMC functioning under its sugar factory. Members of the EMC
are well qualified and experienced in their concerned fields. This cell shall be further
augmented suitably under proposed establishment of distillery. EMC members are as under.

Table 13. Environmental Management Cell of BSSAIL

No. Name of Member Designation
1 |Mr. Arvind Choudhari Chief Chemist
2 |Mr. G. R. Ekhande ETP Operator
3 |[Mr. A.D. Kadam Chemist

Details of capital as well as O & M costs towards environmental aspects under the existing as
well as proposed establishment setup are as follows —

Table 14. Capital as well as O & M Cost (Existing & Proposed)

L Cost (Rs. Lacs)

No. [ Description Capital 0 & MIYT
A | Existing

1 | Air Pollution Control: 65 M stack for 140 TPH Boiler (ESP) & OCMS 620 60

2 | Water Pollution Control: Sugar Factory ETP & OCMS 100 10

3 | Noise Pollution Control 35 5

4 | Environmental Monitoring & Management, Lab & Chemicals 50 5

5 | Occupational Health & Safety 50 5

6 | Green Belt Development 80 8

(4% of Rs. 225.51 Cr; Existing Investment) Total | Rs. 935 Rs. 93

B | Sugar Factory, Co-gen Plant & Distillery Expansion

1 | Air Pollution Contrpl: 60 TPH incineration Boiler (ESP- 2 Nos.), 1260 120

Stacks (2 Nos. of height 65 & 35 M)& OCMS

10




. Cost (Rs. Lacs)
No. | Description Capital O & MIYT
2 | Water Pollution Control: Sugar Factory upgradation ETP & CPU, 2075 200
Distillery CPU, MEE, Spentwash Storage Tank, STP and OCMS
3 | Noise Pollution Control 50 5
4 | Environmental Monitoring & Management, Lab & Chemicals 50 5
5 | Occupational Health & Safety 100 10
6 | Green Belt Development 100 10
(7% of Rs. 498 Cr; expansion Investment) Total | Rs. 3635 Rs.350
Grand Total (A+B)| Rs. 4570 Rs. 443
I. Rainwater Harvesting Aspect
= Average annual rainfall in the area = 833 mm
Table 15 Area Taken for RWH
Sr. Description Area (Sq. Annual Runoff RWH
No. M.) Average Factors Quantity (M°)
[...]
UfdfaT oN@T &Il IITeTell MW DTS dard 25 o 60 .0 gddar dror forfefdar
Tahed OT 60 < 200 & . Tol. Ul 3. Areifaral gnanfad / ool SJaT a3 JNeMIAd JTdel Tahed
oraarfyaaor saorr fordisier ther anag.

3fETST gloTy Hoghaaa hdoll oSS 2T aldiel 27 Ifaerax 2015 Aot MOEFCC, adr
fecdh dhsal soaTARGT frcavear eTen gafet <arEr w. J.11011/68/2013 IA (1) ama.
AFY AT DIIAGATEN TH TBTd Eolld JTaT 2016 L ALY goerara 27 MWy IJenss
Seel fafdes < afarel eoTd Qell aial. 7 3afex 2017 o 33T Q[oR HAoghaad thdoll
faféies =@ &g ugelsl w¥oxa 2@ MW@y gerzs SHder s I FeaEIdee
Trerareal aed gddl dhapel ddel. gomen . J.11011/68/2013 1A 11 (1) 3me . FBRe SguoT
F5® IS ATEF dIIWTeN JMOT drar ol ST hoale <, gifaae fawmer gme. Tdg
a@mmﬁoﬁwﬁ@gﬁmmmmmmm.
gTar oIaRemdeiol EBP -2018 gidsta wmirsisiierdr arsgrar Arerolr gof saoanand! snaiaeirar
&ToTdT 60 B .Tl.Ur. 3 aPpal 200 H.TA. W .3 Fa6iTel SUTST hIoATAT 70T Bdel .
AFY Uhed & f&. 14.09.2006 TIT FoORIFHoc FUde Iaidoe (EIA) arcithargrar of.
. 3. 1533 (F) T 13 S[oT 2019 TAT NSIHAHRTS AT ARG HSoAl T HE Jal.
TAOd Thed MU0 Iferade foraer o TAfoxome AFe0T HIoAdean Id sNsSEr
WOIFTAT TAC STeel. Welrel dacaraed gjagojehra augler feerer smad.

THI 1 Ijaao[h

sisoet gjagurm (/. HIAISALY)

w. aa=ier
RIEATAY axarfoa T@oT
1 | IT@ hra@rel 116 .0 175.0 291.0
2 | gmidel udched 24.51 155.0 179. 51
3 | atedis umea 85.0 168.0 253.0
TQOT | 225.51 498.00 723. 51

2) Thedra Siren

o. 27, 3. g, 5. o & goofdaR,dar. gnfoT 7. Jienggy , FeRse I 37.05 Bae CAS! Sen
Jfarfed el Ma. TIANUd Tdhedrd ®igdhid 8F 11.98 &. Tda IJdl. oeraiedidre
AMSE ahT 2 AL IMB. 3.3MI.T AASAT Solgix 1 o Toiie oigl3e oldel 8.

20



a<hT 2 Ty faygmerzenr gamar qugier

. qagirer AT A TEHOT
1 |Tqor &= 3,70,528 3,70,528
/AT HIIATGT O
) 98,854 71,000 99,854
2 & Ed ol Odhed
STATT Thed - 20,000 20,000
TH@HOT wigha 8 98,854 91,000 1,19,854%
51654 24000 75654
3 | oTBoa®s @F
124% 6% 20%
4 | A5 gided @F 13,608 1,743 15,351
o 38,302 85000 1,23,302
5 0, 0 0]
10% 23% 33%
6 |Wer e 2,38,110 36,367

3) Umhed ugdmiel o

o. 127, 31 21. 5. ToT =1 Tadchiel T DIl ISATST ST O IaTaet Udhed SETader
et IGHNA IMG. Tdddhion TITAd TIRARTAIOT Tdhedrd Toriolal dard SiAerersaoTT

ASToraT W AT Bl . Thed Taddia offd MOT g&T relreraenor [
TEHT 3 oD ol O Gl

w. gadar ol el

1 Y. JIAr2T oIHhS 2T 9IRS EicirGrea

2 . 3z [R2T *iL RFeTeTd

3 O . FABQT IGHT O ITIThH Firaren

4 oY . Dol dreTied Solael dHoroiy

4) STATRANONAT AMSAr

o. 121, 3. 97. . T e e InfoT gadifid Uchedlided dIiy BIonal 3cdigol d i

TFYSATOT WTTeTTATOT IS .
aThl 4 SdI@ol U 3UScdIgalial aufRrel

Thed 3G T &rare (H.2of /. )
BUScATZ oA ol RTEATAY gdanod | T@mor
RMTAT HFWAGT | ScATS ol
(5000-12000 o1 | QAR (12%) 18,150 25,050 43,200
afdfeat SUScaEaar
Arcifarat (5%) 7500 10,500 18,000
wrotat (30%) 45,000 63,000 1,08,000
TS (4%) 3,000 4,200 7,200
ey dlog |4 (3. d<2) 25 35 60
wiear
STTAS SaFo
(60-200 T .Te1. | et / gmx.TAT. / 1800 4200 6000
'qf%r%a’) = na o _(fx far ofafea)
TSl IRl 3.3 7.7 1
ST STHINES 1500 3480 4980

¥ 831 OMUredl ST ATAId

21




5) Uchedrd 3fase

SCHIBTST SO I JFCTTTHE FSATA TN JE. ICHIBIT & T FIAGTHEN
wedT ATl IB0Jal aTdel Gild. ScdI@al, OTdR, theal ATl [ANdol SUeTed BIoATHRD IMTASH
Thed CITATA Ifech FAscaral 3Id IMe. O[IITA AT CATARMNAD AIDHIET  ATSAT
TATOTd IR HY dJel Bidl. Jemaieral aay Uax IehIaTel Ja0el USieded madl
IS QThdl. dJd oidlel, J.TA.T., thaotsl, delar, F. NI US/forad §s arxjarean
oenaRiera fadifcd geoaial [oeAoiaalid] 3ugad ofafelol AT IQNAT HIdcs
gedhaieTell [T ASAT  TAONHAL Ao Mg,  IaIrad ol dend Vol
o.T27. 3. 31. 5. foT T oIoRendaiiol JMaidell Tdhedrd Tadiad oA Sioel 36 .

6) Scargal Tfmam
TRE 1 SedT@el Tfdpam

Turbines

1
! 1
! 1
! 1
! ]
1 o .
! . - Ash Brick
l ) BZ::Lie_’l Incineration | P Making
[ Syrup Boiling ] : Comc.SpemWashT :
: l MEE I—.—)Condensate
1
l Mc:IaI!ses (4%) Raw SpenlwashT : to Recycle
Centrifugi i . —— Alcohol '
entrifuging — Fermentation |—* istillation I—) S :
1
1 . :
! I

Alcohol

|

1
1
[ Storage of Sugar ] |
1
1

,,,,,,,,,,,,,,,,,,,,,,

7) TfOFOIONAS FRSHIa

a.127.37.97. 3. fa1 ol greda gomdl o afYonaeae 2T TITaxoT CIaxedsl  ATeTall
(EMP) grafoorr foreiciel avel e, <idrel fafdrer gea s@melrel Jeior

3N grodrar aaw, rsaoArEdr G o = ufear

e TOIET TAF
O. 1. 37M.97. .01 e eI O gANTd Uhodlded BON-IJT UTOJARAT  OTaITOS
Afoaday auLTer WeTeTTATOT -

garnod MIdell gahedrel TaOT 2326 Holdicaieal sdaa 0N dmerel. AUl 536 ©ol .
Ufafeat Fach Trol S[oier dAgeT Tdacl SR, 376 Tol Al. Ufdfeal & IMTdel Tdhedrean JT. U .
H3oAS cherel TIOT T 1590 Tal . Uldfea & JTaidell Udchedredm . UN. . ded Ufdpan
herel TIOT Tdel ST&eT. 116 Tl . Uldfea & STl haaiaie o,

MBI DAWGT O JASATST ThediAnd! ST TAHOT 6417 Hal . UfdfeaT aa TroT
ST ATTAT 25 "ol . Uldfeal saa TON S[GTeT AgaT TdeT SRA.5765 Tal . Ufddfeal
FAD SHAAS HI3oTAS Tdel STReT. 582 el . Uldfear Faay arol xeldr afisarof afgen

22



qordT .5 AW HIFWGT T adral o1 Tmearaed ametony arof

(grerdirew /fEar)
. qagirer IMWI DA (5,000 IMAT HIFATGT (12,000
ZRTEY) o JEde faff | 2RE) o Isde forffdr
a gmea (25 I.T2S) gmed (60 . US)
1 | =gerd fo5 36 (*a5+ S11)
2 | renforem
aravat #1765 * 4971
micter *450 *1080
AT HHIT *940 *336
. THA. gmarar *48 *67
ofg a difaier *3 *6
greT ordifeieT *9 *5
gheforar arax | *2508 (100 % gorafuy) *5765 (100 Yo GoTATAR)
3 | Bfxagsr $200 616 (35711 %45)
TROT | 92733 (*2508+"25+%200) 6417 (*5765 +"25+ $582+%45)
groarer aray (100 e, 0 0
[&.2a Z37)

2Ig s *T@or arol ooiel aTaReT IR, ¥ RTHAL foraony Mosare T, $ affzarch ufar usearder afdam
aerer arol of TFelfRieTald! arager oidal, Q A7 diex sdifaar.

aThT 6 JTAAST UhedIAdTel Trodrem aragniosE Afdrady durirer

TR 200 fon. fe1.
T 60 fom. 1. af
quRier et AretfaraT grend
uFadar 5 5 #18 18 #18
Qrenfore
a7 * 477 * 477 *1590 *1590 -
¢ (*172_0410) (#17(1:_04.10) *600 600 (*82+7518) 2600
HIeR eSS0 *53 #53 *84 84 P84
¥ .. govarer *11 11 *17 *17 217
ofa aiffRter *3 3 *10 *10 %10
grer ordifier *3 #3 *7 *7 27
. 727 2308 2308 %718
gheforn omax 727 g 487+7240) (* 477+"240) 65 (* 1590 + "718) (*1590 +*116+"518) 100 %
100 % goralfax % goratax 100 % Yerafax 80 % Yeraiux gorafax
732 732 2326 2326 736
TR (*a87+*250+"5) | (*a87+"245) (*1590+"18+*718) (* 1590+ 116+7536 ) | (? 718+718)
qrogrer arax (10
wr. er. 1o . o KL/KL 5 KL/KL o KL/KL 2.7 KL/KL o KL/KL
. goese)

2Zra ¢ *g@or arol gotel oTaIe SNsel ¢ RiTeTEel forgony dmesare arot, $ gmayaeh af. Ur. . g ufdmen aorer

qrofr

23




THI 7 AT DTG ST Tahedid ATSTTON

- ATSUh (Terdies /f¥an)
. aqzirer JeATEr | Parymaoneay afgn
TSI 20 30 gdiod  gIepdar  _fisaron
gahar Udhedrd UfgaT el
SEel.
ghrehforen 3
araraf 212 513 AT JTFX DI ATGATET
wfeter 45 108 JreAforn  aifsaol Ul
Sferey SrEa 18 7 Thedrd ThTaT el Sad.
L. 0HA. gmareT 48 67
ot o difgter 3 6
3reT adfeier 0 0
T@oT 356 761
ATsaroarar amay 71l 63 . [d. 2T
(200@T. f31. 25T Z3T) [&.2at

BT 8 IMRTAS Uhedr ATSTTOT

quairer Txanod e slifers afdgen
60 fm.faT. 200 KLPD
gfifeat
Aretfarat Dol oA
Al 4 14 14 gaanod gIeldar
FtsaroT afdg
ghHearaed
(Ca1. 2.4, ) ufsdra
Hel Sidal.
et
araraf 3 dedril] |7 *dedrel ]  |§f siedril- |3t Riedrr & MEE
480 1600 800 e HiTaic e del Slld
wioal. tioal. ASATT | Dioad. gnfor @i, aAcarer
Ficarellee  |-320 RicdaT-160 | FollAo@Qlal  @iIaR
L SOTGTATST
araforen S
MEE @w3saie |MEE wdaaie - |MEE adaaie |[afd  affsaro  gaarad
—38% 1280 - 640 HIoTICT qiferRior
e drar 83 |ade Al 278 |ade el 176 |Ilorcded Ufmdid @er
fetar T8l O Tl golomax
) @?h-m 27 90 90 el Eﬂé‘?‘r
; @h—;ﬁ 11 17 17
&.Ta. gomarer 11 17 17
ofg affier 3 10 10
52 134 134

24




. qaairer T TRdd T
60 T&v.feT. 200 KLPD

ufafEat
AT | da oFgA

THOT| 5d] ASUCN —| Fax ATSUON — | Fax ATSUON —

519 1692 950
Hioal. Hhical. carer Dioal.
FUSAT2T —96 —320 USAT2T —160

u. 3rsaro afger
1. =IAT IATSTON
o. 127, J7. 31, 3. T OohearadieT aT@x thiaedlell, ATl JMOT JTATSN FFefal THOT 24 ©ol

dex ufd feor saa gxeldl AMSUOT dAF BISel. AATF BIOT-AT THOT TIS[AT JNSTUTOATAT
gaanad saroN aiden meraed (STP) a7edr ufden aier Sigel.

2. ghenfore JAizToh

W DIAWATIT ToTEONX THOT AATSTUON 336 Tol. A Uldfear & SeAfora asaroh 500
Yol. . Uldfesl Udheard UG Hadvel <Al Jololdx el ofladl. Tadndd @I
FRWTcATde 761 Tat. 3. Ufdfeet afteen dherer Trol afduceT fammamand! aaxer s .
TN JTadel Udmediaga JUSaART 1600 Hol. 3. Uldfeat aAR BIT. Ucerdr,adre
TH.R.X. AT H3aTAS o 360 "al. . UA(FaT Fad dax Bomx IUSATLT aiIerx e
Folfalolae thadl. RAcesT 278 °al. dl Ufdfea MEE @3aaie -1280 oel. d. Ufdfesl o sdx
ATSTTON 134 oal. dT. Ufdfear CPU e gfdeam ohell o

IR 2 INET BT FAA Taanod 3. & g. e o

Filtrate from SDB

Cane PST
Condensate (10@ X3 M)
2640 M?/ Day Flash Mixer

(1.5X1.5X2 M)

MBBR Reactor

| Equalization
Tank > >

(18X 18 X 4 M)

(30X 24X 4 M)

! —
v 2X 2X2.5 M &
Sludge ( . ) \L : .
To SDB e === A
Sludge ()
to SDB :

Treated

Pump
Condensate for O‘ O(__o_ P

Reuse in Process

ACF (2 Nos.) PSF (2 Nos.)

(60 Cu.M / Hr) Each (60 Cu.M / Hr) Each
Treated Effluent Tank 18 &
(15X 15X 4 M) g 3
[
]
"4
No | Para. Inlet Outlet
Sludge toe—| spa
- — Note: R
t PH 56 7-8 PSF: Pressure 5and Filter Dlsposal
2 CcoD 700-800 < 200 RAS : Return Activated sludge
ACF : Activated carbon Filter l
3 BOD 300-400 <30 SST: Secondary Settling Tank
SDB: Sludge Drying Beds Filtrate to
4 | 1SS 200-300 <10 . .
Equalization Tank
All values arein mg/L except pH.

25




QAT 3 TGN Hdrer Tanod .. F. el =S

Condensate &

Other Effluents 1 _'t‘
2115CMD 1 1
Reaction Tube Settler 1 '
Tank (2X2X2.5M) ¥ > :
Equalization Tank UASBR MBBR |
(18X 16 M X 3.5 M) ":l_’ (16 @ X6 MHt) (24X 18 X 4.5 M) -
' 1
: Buffer Tank ]|',~\uc::< X
3 I (3X3MX3M) v .
= 2 v To SDW Unit 2
e Sludge To Sec. Clarifier =
=5 sbB Tube Settler (M@ x3 MSWD) |
fa (2X2X2.5M) |
Pump| i
RO O e = .
Plant Treated Sump ACF PSE ; Flocculator  Flash Mixer :
,l. (axax25m) 0CUM/HT 30cum/Hr  Intermediate Tank Lo | Gudge 1
Permeate for Reuse (4XaX2.5M) : T Lemmmmm= = \
1 1
Y |
v
Sludge to Disposal < -
Sludge Dewatering Unit
Filtrate to Equalization
Tank
No Para. Inlet Outlet
1 | pH 56 7-8 Note:
2 BOD 2000-2500 <50 PSF: Pressure Sand Filter
ACF : Activated carbon Filter
3 coo 3500-4000 <100 SST: Secondary Settling Tank
4 TDS 2000-3000 < 100 SDW Unit: Sludge Dewatering Unit
gIqdr 4 gdaifta .21 q. e ae
Inlet
761 CMD Equalization Tank
(10X10X2.5 M)
l Screen 0 & G Trap Neutralization Clarifier
“—>| Chamber |—>|(15Xx45x15)|— (3X17X2M) (3X3X3M)
(2X1X1M) i Equalization Tank
(8X8X25M)
___________ RAS  — — v
’:‘ 1v To Sludge Bed
1
Aeration Tank
: 10X20X3 M
Sec. Settling Sec. Settling ( ) UASB Reactor Buffer Tank ¢
Tank Tank <« (10X 10X5 M) (8x8X2M)
(4 @ X2.5M) (8PX3 M)
Aeration Tank 1
< i
- (10X 10X3 M) ;
i i
é Excess Sludge i SDB
¥ e 2 e >
(5 Nos)
Treated Water
5 N Storage Tank No | Para. Inlet Outlet Note:
' : Return Activated Sludge
(25X10X 2 M) 1 |pH 5-6 7-8 RAS: R Activated Slud
2_|COD 2,000-2,500| <250 SDB: Sludge Drying Beds
i '?I(JJE 1’288_ ;’igg :;fgo PSF: Pressure Sand Filter
< s 550-300 <100 ACF : Activated Carbo? filter

26



FTHAr 5 TANUT L. 1. A T A

Inlet i ;
44ME/Day | BarScreen 0&G Equalization | Pump Sedslrenearl;at‘ic;c;n . Anaerobic Contact
—>| Chamber > Chamber Tank Cﬁamber Media Chamber
2X15X1M|  |2X15X1M) (4X4x2M) ) (123
: Recirculation Line
|
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse «— @X3X200) € Chamber Chamber < Chamber
(0.5 M3 (5M3) (13 M)
No | Parameter | Unit Inlet Outlet
1 pH 6.0-8.5 6.0-8.5
2 CoD mg/lit | 400-500 <50
3 BOD mg/lit | 250-300 <10
4 TSS mg/lit | 150-250 <30
5 0&G mg/lit 20-30 <10
. O SeRiolol

TANUd AT Thedlaed 35 ol did dial &fdidal Gideid S90Td Jong e, SIS
wotay (233 9. <ol /fean) [ dieal. USRI (216 .21 /fEa1) R&al B0 aTTIel SMRel. AT
giIergen &.TA.Ul. & TQgUOT fordseh 3UdMa0T O 65 9. SArdl ol waioell Sael.
AT MW DIIWAGABASTd 140 o Ul daral, & oIy drAdad INad. SAT/TST
UeTal %€eT IE0[T OTURCST G, AT GiIedeN &.0A. U, & TQUOT fordaeh STHROT wrataer
6. TFVOT ToTIT0T HIVATITST WIS 65 AT SArAl a0 Tqael M. TANUd @I
HIFWGATS AT 60 Sof Ul draf, Garcd diIely dIAad Med. SATITST T3l Z¢al FE0Lel
argIel Siid. I OiIodel §.7af. . %H{Q’OT%’WB‘GEQ‘OT&I’QTOT_\[SIT%

AT WY DTG AZ AT 500 H.CE.T. &ddar odial 3 .M. S @Afdrern
M. TATATT TheUTAL 500 H.CEI.T. el ofdiel 2 ZI.ON. S wfAen Sl &ar
TUQUOT O RAGAEAT Fax omdiar AGIT welrel dareard feell 3na.

qoral 9 Widery IfoT Rreotenr augier

. quzirer M TS JMoT Aot forfofdr SrTaSH
Tched
fRreoh Srset s wiIey wiIery wrIery
(aTe=man) (Traafore) (Trarafore)
1 | gfaAar 140 2ol /aral 60 ol /dral 35 2ol /dral
2 | FeaTer Um oot gor doxl dcarar +
DG, Toral
3 | Seret (. 2o /fEan) 1680 720 216 + 93 /233
& | foreroi=r 347 () 65 60 65
5 | siegofradt araxerer M. 3.3 3. 3.3 . 3.3
AT
6 | groprx (sler /A=) Biret 3t Ells)

27




@. aazier AT HIFETST IOT AT fAfHar AT
Tdheda
fereo Srsel arg IS IS IC G
(3Te=Tem) (Trayanfora) (Traafira)
=T (M) 5 2 2
Rererolren graferel UguoOT .01, 0. .01, 0. .01, 0.
forgzome IumaoT
aaraT 10 E. . A auRie
®. | auei@ MW@ HIFWTST JNOT Aior fifddr ummea ST
fRreo Shrsel amg =3 | = 1A
1.0 JoT. R
JTEATAT Ae | .M. Ae (Taaide) ( )
1 | &ardr 500 . C&T. T 3 of 500 . C&T. T 500 . C&T. T
2 | Seeer gmTy Eser &t X
3 | ggai(d.ea /fEar) | 900 foT. (Tcdan) 900 fer. 900 feT.
& | ooty 347 () 7.31 7.31 7.31
5 | aigoframdr Fcal Fcal Fea
araIerel ASATT
STHhTT Arhret Arahret el
7 | ot Q) 1.82 1.22 1.22
8 | fereToTre sraterer
3UDHIOT
9. 0ol UgWOT

1. eoon forafor maony 334

* QMU TUhedlded FU STad JNATS foTelioT HIOMR T orafdrel. JEel edoirar araos!
70 B G (T) @l AT IS, JAIeToTR JMOT UT, Aeal a divatal I Ao
YW dAT AT hall BIOANST a0l 3oTd ETSTAw Jchid JIOM GTfA0Td
J5d, F. OO JATSTATAST DAl HIOATIST SUTAATSTGN HedT SITATel.

o hdo2QTal ATl O 33ZTeiel AT & Fdx ArsAT TAONd Inarst oTafor eaomx
AT FRTdreT AT edAA UTAsT 70 T 80 B A (T) TR IJAfRIA IS

o JLITTAT JWF HIIWGT O &S] ThedTAed WIa &I al, SHiZol Jadal, ST oNdd
forgmmer anfor et BISaT %. gnarsT forator mRomY RAd SrRTde.

o TIWGAT AMNTA STRNSWo XA UST fOBfATd dell T3 STOTdhIael €doll TFWOT
foramomar Fed arad.

2. foremor 3UTa
garot foTIFoTaTdT IMraiiergrel, FAALTT IMOT FoaJerTal dF OTaIeH Sdrel. SIFAFAT,
2. OFJATA DA OIararer &M anegol (PPE) gaooara J&e. da’r@a edeidar
TTAcsT el hIOATRST ST. T, _S AT Dol ALY @Iad hIoAd ISl
gI. "Taoh TFAreT haIT

ITAAST TdhedTAgs! DIOCATE! Tl Olddh  haal  fofafor  Bong  olél. T
HIIHGATA ST dATR BIONAT ©TAh Haal aadl 11 A feen ms.

28



qadl 11 HTdeh yaIpdrar eaal aagier

No. He-dTen ThIT afyaror (A.2a /o) Rregore ued
ANEATA ganod
1 5.1 *Ue gigar 0.43 1.45 giferaya forayar

. T T/ATET T
dardl 12 Hal XO9ed halsmrenr aagier

AT qfaAToT &. 2o /.

. | Tded — B egare gaed
1 | gUafdel | efIerae J| 0.3 0.76 dre foffarandy aager sigel.
Jdrae FersT 42 60 9
o S g—— 25 o5 arITy ALY vl Sael
2 | JM@w F.27. 4. voaT 13 42 wiIery ALY Gwel Gliadl.
DI | BTN J 0.5 e Tda /| dre faffdramdr araxer

. ORIEl 30s0

@] Udmediderd drelfatal BIATGON O NSTAV[h, hdloeQTal O 3aTergrel, fsarot afdsan
JFOM, WA el AfoicTal JMOT gelleld Soal . OTRINAT SUFATT FNd ITdrel. Ay
TR foTIFoNaTdT oiicoed &&al fohdier, X.21.UI. Jfole FAdrar el oATRended,
3oTATST Oerdier urasaer oAy §. Odl oIafed Bar@edn Siidid O IMRAdel Udedidatd
ST TeAT TTAreT. ATl Tdhediderd IUS AT T@ Glfeidigel BIATGON, /MSTOIHIATST
T fUeaarEad! orel STael AT BIONAT AT SUFA Tl BIRAA.
3. forgar o gt arerar

RNEATEAT Thedgiderd AaIRg UguoT foremor sz (MPCB) fohar dcatar *fagamma aifsaron
gfeen g feaare, ade gl haal O Hel Thadl B0l o fUegare daare o1y Seafol

ol ¥. Jdfed wigel I0Ad IMeredm Ad dII@AT O T e hiqaoT Ulelal dhel oild .
@I HITFA TANOd Tdhedideidal Tresell Sadl.

3. gIfoqor sIaxeas fasmer

.27 3m.a1. .51, e uafazor oIasarast fasmer mrfad ame. o fasmendrer )1d
MBI IR IMOT JTAAa STdrer Ao dr IgHa Frafeier ad. JIEATAT O Taord
TATAFOT CIALTTST TAHTOTHAATST T WTATSTTATOT

doFar 13 TATAFOT CAARETTST TrAraT

&. STOr T aa
1 | <. g=fldie arear foroy oferae
2 |dN.ON. 3. TS F.21. 0. gfaaew
3 |<N. T.E.oeH DT
ALAEAT O dlhd Thediadel TATAIOT TSHIRNST O AT STHTNITST SIMSTOT-AT W2t

=M aagTel WISt aAToT -

29


mailto:t@taË.6Gaatk

qAHT 14 SEANCNINSITAT Tt qugher (TeaTea d gIanad)

. qurirer MY (F. AT L)
sisaet | oo W
L GLL G a g
. | AT THeARNST
1. |Bar Uguor fordzomand! wmeronar wWd O IBUR, 65 620 60
AN, A faaoh o gfetensar dfforefdor araTa
2. | 5Ta uguol foreior (F.21.41. ), gicaenga farada 100 10
3. | egelt ugwor forezor 35 5
4. | UovsaIRdCcH diforeaier O FHololdic 50 5